
Special Symposium 
on PFAS elimination
from Drinking Water

Rastatt / Karlsruhe
12.-13. June 2024

EU Green Week
PARTNER EVENT



THE TREATMENT OF PFAS 
CONTAMINATED WATER

ZeroPM PFAS Symposium, 12.-13.06.2024
Marcel Riegel



PFAS-ELIMINATION DURING DRINKING WATER 
TREATMENT

Effective processes:

 Adsorption
 Activated carbon

 Dense membrane filtration
 Nanofiltration (NF)

 Reverse Osmosis (RO)

Ineffective processes:

 Bank Filtration

 Air Stripping 

 Flocculation 

 Iron Removal 

 Ultrafiltration (UF)

 Oxidation (O3, KMnO4) 

 Disinfection (Cl2, UV)



AKTIVATED CARBON FILTRATION

 Removal of every substance = Breakthrough curve

 Start of breakthrough depends on various factors, 
[...]
IX= Lewatit TP 207; Co(Ni) = 81 - 140 µg/l, c(Ca) = 45 - 51 mg/L, vF = 29 - 30 m/h, 
pH = 5.3 - 7.4

Influence of Velocity on breakthrough Influence of Competing Ions on breakthrough 



11

Basic Design Parameters

Klicken Sie, um die Formate des Vorlagentextes zu bearbeiten

 Zweite Ebene

– Dritte Ebene

– Vierte Ebene

– Fünfte Ebene

Pressure Loss



12

Ion Exchange Resin Terminology

– Vierte Ebene

– Fünfte Ebene

 Selectivity describes the 
tendency of certain ion 
species  (e.g.          ) of 
being adsobed on an ion 
exchange material              
in comparison to other 
ionic species

Definition of Selectivity 



13

Ion exchange resin terminology :Selectivity as…

Complexation reaction (IDA resin)

Homogenic reaction

Heterogenic reaction

Heavy metals, alkali earth metals
Fe3+>Cu2+> H+> Hg2+ >Pb2+>Ni2+>Zn2+>Cd2+>Co2+>Fe2+>Mn2+>>Ca2+>Mg2+>Sr2+>Ba2+>>> 
Alkalisheavy metals       >       earth-alkali metals >>>    alkali metals

Lewatit M+TP 207

SO3Na

For comparison the SAC selectivity:

Ba2+> Pb2+> Sr2+> Ca2+ >Ni2+>Cd2+> Cu2+ > Co2+> Zn2+ >Fe2+>Mg2+>Mn2+> Alkalis > H+

earth-alkali metals >       heavy metals    >     alkali metals    > H+

-CH2-S)2
-Me(  RMe2+ +  2   R   -CH2-S

-

Me2+ + S2- MeS

-CH2-S)2
-Me(  RMe2+ +  2   R   -CH2-S

-

Me2+ + S2- MeS

Precipitation reaction 

Homogenic reaction

selectivity: heavy metals, noble metals

selectivity: earth alkali metals, lead, ….

condensation reaction 

B(OH)3 + 3 EtOH                 B(OEt)3 + 3 H2O

Heterogenic reaction

selectivity: boron, oxyanions, ….

Homogenic reaction

Heterogenic reaction



14

Ion exchange resin terminology : Selectivity as…

Hydrophilic interaction Size exclusion 

Hydrophilic interaction 

Acid / Base reaction 



Countercurrent

Cocurrent Liftbed

Countercurrent-
counter pressure

Vessel Technologies



POLISHING ZONE

WORKING ZONE

POLISHING ZONE

WORKING ZONE

POLISHING ZONE

WORKING ZONE

Reduced effective bed depths

Flow Patterns



Filter Nozzles



Precise control of resin parameters for critical separation challenges

 Functional group (type of chelating) 

 Polymer Matrix (styrenic or acrylic)

 Morphology (gel or macroporous)

 Crosslinking

 Bead size (mono- vs. heterodisperse)

 Kinetics

 Resin swelling

Key properties of ion exchange resins

15.06.202418



Highly efficient resin for the removal of toxic anions such as perchlorate, chlorate, and bromate 

Chemical structures of most critical Per- and 
Polyfluorinated Alkyl (PFAS) substances 

A high-performance ion exchange resin required in order to remove mixture PFAS

S

O

O

OH

F F

F F

F F

F F

F F

F F

F F

FF

F F
S

O

O

OH

F F

F F

F F

F F

OH

F F

F FFF

FF

FF

FF
F

FF

O

OH

F F

F FFF

O

F

Perfluorooctanesulfonic acid (PFOS)
MW = 500 g/mol

Perfluorooctanoic acid (PFOA)
MW = 414 g/mol

Perfluorobutanesulfonic acid (PFBS)
MW = 300 g/mol

Perfluorobutanoic acid (PFBA)
MW = 214 g/mol

Long chain
Short chain

15.06.202419



Cost Calculation using Lewatit® TP 108 DW, 
a competitor ion exchange resin (IER), and 
activated carbon

Options for treatment of PFAS
Ion exchange is most efficient technology especially for short chain PFAS!

Reverse 
osmosis/
nanofiltration

Granulated 
activated 
carbon

Ion exchange

 Effectively removes even smaller chain PFAs

 Capex cost is high

 Operating cost and energy consumption is high

 Results in a relatively large waste stream

 Low-cost media difficult to change and 
expensive to reactivate

 Large footprint

 Low selectivity short chain PFAS results short 
cycles frequent exchanges

 Fast kinetics, small vessels, 

 Spent material is easy to be exchanged

 Very high selectivity, long cycles, low
exchange rate

Costs in %
Normalized to AC costs

8 4 4

69

32
22

23

23

16

0

20

40

60

80

100

Activated carbon Competitive IER Lewatit TP 108 DW

Equipment Material (initial fillig and refill) Disposal

-58%

-29%

15.06.202420



Lewatit® PFAS resins

1 Deng et al. Water Research 2010, 44, 5188
2 Compared to standard Lewatit® based on fossil monomer (acrylonitrile/styrene).  ISCC refers to International Sustainability & Carbon Certification

Lewatit®

TP 108 DW
 Very high selectivity to PFAS
 Especially effective against short-chains, e.g., PFBA types
 Not recommended for regeneration
 NSF 61 Certified for drinking water application

NSF 61

Lewatit®

MonoPlus
TP 109

 High selectivity to PFAS species
 Macroporous structure for improved kinetics, fouling resistance and easier regeneration
 Monodisperse resin bead size for improved hydraulics
 Optimum functional group hydrocarbon chain length for balance PFAS removal and regeneration
 High regeneration efficiency 70% methanol + 1% NaCl[1]

New

Lewatit®

MP 62 WS

Lewatit®

MP 62 WS Eco

 Medium selectivity for PFAS species weak base anion exchange resin, short chains regenerated NaOH
 Suitable for highly PFAS-contaminated waters such as point sources or aquifers
 Macroporous structure for improved kinetics, fouling resistance and easier regeneration
 A high operating capacity and total capacity (≥1.7 eq/l), ideal as a pretreatment resin
 24% greenhouse gas savings2 due to usage of ISCC2 Plus certified styrene in accordance with mass balance 

approach

New

15.06.202421



Required resins and filter arrangements 

Wastewater leachates from hot spots
(PFAS influent: ppm-ppb)

Ground water
(PFAS influent: ppt)

Macroporous regenerable:
Lewatit® MP 62 WS and 
Lewatit® MonoPlus TP 109
Regenerable working filter

PFAS selective Lewatit® TP 
108 and Lewatit® K 6362 
polishing, especially short 
chain PFAS

Purified
water

Activated carbon 
removal of natural 
organic matter

Purified
water

Activated carbon removal 
of natural organic matter

Selective Lewatit® TP 108 
Polishing, longest cycle time
lowest leakage

RO unit

concentrate

Lewatit TP 108 single
use or Lewatit®

MonoPlus TP 109
Regenerable

Selective 
Lewatit®

TP 108 
Polishing

1 2

15.06.202422



Weak interaction between 
Lewatit® K 6362 and PFBA

Interactions of PFAS with anion exchange resins
Strongest interaction between Lewatit® TP 108 DW and long chain PFAS

Strong interactions between
Lewatit® TP 108 DW and PFNA

Medium interactions between 
Lewatit® TP 108 DW and PFBA

Ionic interactionn > 1

CH3
H3C

H3C

H3C

CH3

F3C
CF2

CF2
CF2

CF2
CF2

CF2

F2C

N+

OOC

n

n

n

CH3
H3C

H3C

H3C

CH3

CF3

CF2

F2C

N+

OOC

n

n

n

CH3
H3C

H3C
H3C

CH3

CF3

CF2

F2C

N+

OOC

n

Hydrophobic interaction + -

15.06.202423



Warminster plant comparison
Lewatit® TP 108 offers longer lifetime than competitor resin

1.5 L, 30 BV/h PFOS 429 ppt, PFHxA 80 ppt, PFOA 174 ppt, PFHxS 110 ppt

15.06.202424



PFPrA1) and PFBA2) removal from process stream
Lewatit® MP 62 WS outperforms with high loading capacity and efficient 
regeneration using 4% NaOH

operating conditions

free base formapplied form

103 ppm PFPrAfeed

10.3 g/LPFPrAloading capacity

602 ppmPFBAfeed

145 g/LPFBAloading capacity

900 LVolume

2pH

2 BV/hSV

4% NaOH, 3-4 BVReg.

merry-go-roundConfiguration PFPrA PFBA

PFPrA and PFBA removal by Lewatit® MP 62 WS

Throughput (bed volumes)P
FA

S
 c

o
n

c
en

tr
a

ti
o

n
 in

 t
h

e
 e

ff
lu

e
n

t 
(p

p
m

)

-50

50

150

250

350

450

0 50 100 150 200 250

Reliable and efficient PFAS removal for several years at waste water plant in Germany

1) Perfluoropropanoic acid 2) Perfluorobutanoic acid15.06.202425



PFOA and PFOS removal from ground water
Lewatit® TP 108 DW offers longer lifetime than competitor resin and
activated carbon

0

1

2

3

4

5

6

7

0 10,000 20,000 30,000 40,000 50,000 60,000 70,000

Lewatit® TP 108 PFOA and PFOS

GAC PFOA Competitor Resin PFOA

GAC PFOS

PFOA and PFOS removal pilot in ItalyOperating Conditions

Resin in Cl form

61 pptPFOS

44 pptPFOA

75 LVolume

7pH

15 BV/hSV

20°CTemp

> 1 ppt Breakthrough

Throughput (bed volumes)
P

FA
S

 c
o

n
ce

n
tr

at
io

n
 i

n
 t

h
e 

ef
fl

u
en

t 
(p

p
t)

15.06.202426



 PFOA (feed) = 23.5 ppt; GenX (feed) = 28.7 ppt

Lewatit® TP 108 DW offers longer lifetime than 
competitor resin 

Pilot Trial in a River Water Project, USA PFOA and GenX Removal

 20 BV/Hour

 EBCT = 3 min

 Competitor resin is a gel type non-regenerable PFAS resin 

ND: non-detect

PFHpA, 
ppt

PFHxA, 
ppt

GenX, 
ppt

PFNA, 
ppt

PFHxS, 
ppt

PFBS, 
ppt

PFOA, 
ppt

PFOS, 
ppt

Bed 
Volumes

IX
Resins 42.564.928.75.99.36.123.520.8

Raw 
Water

NDNDNDNDNDNDNDND27,400TP 108 DW

ND7.810.9NDNDNDNDND62,500TP 108 DW

637.023.5NDNDNDNDND90,900TP 108 DW

11.568.728.7NDNDNDNDND133,400TP 108 DW

NDNDNDNDNDNDNDND27,400
A Competitor 
Resin

2.516.921.5NDNDNDNDND62,500
A Competitor 
Resin

15.737.620.3NDNDND3.5ND90,900
A Competitor 
Resin

26.350.624.6NDNDND12.5ND133,400
A Competitor 
Resin

15.06.202427



 PFOS, PFHxS and PFBS didn’t breakthrough

California OCWD Pilot Data (Phase 2) 19 Month Trial

 30 BV/hour, run for about 19 months

 EBCT = 2min

ND: non-detect

PFHxAPFBSPFHxSPFOSPFOABed Volumes (BV)

4.514.910.324.520.1Avg. Influent conc., ppt

NDNDNDNDND0

NDNDNDNDND20,000

NDNDNDNDND40,000

2NDNDNDND60,000

4.9NDNDNDND80,000

4.9NDNDND4100,000

4.9NDNDND5.5120,000

4.7NDNDND7.6140,000

4.5NDNDND10160,000

4.3NDNDND10.5180,000

4.3NDNDND12200,000

4NDNDND12.5220,000

3NDNDND14.5240,000

3NDNDND14.9260,000

Lewatit® TP 108 DW offers longer lifetime than 
competitor resin 

15.06.202428



Lewatit® TP 108 DW offers the highest capacity for 
most PFAS species found in drinking water sources

PFHxA and PFHpA breakthrough curves 
generated USA

PFHxA breakthrough curves generated
USA

15.06.202429



Resin performance for PFAS application
Simulated breakthrough curves by use of Klinkenberg 
model

ConclusionsPFNA breakthrough curves

 Lewatit® TP 108 DW best resin to be used as single use polisher: 
longest cycle time and lowest leakage

 Macroporous resins, shorter cycle times and higher leakage 
values due to lower total capacity

 Technique established that yields fast access to breakthrough 
curves 2-3 weeks instead of 15 weeks for traditional method 

-0.1

0.1

0.3

0.5

0.7

0.9

1.1

0 10,000 20,000 30,000 40,000 50,000 60,000 70,000 80,000

Lewatit® TP 108 DW 

Throughput (BV)

20 BV/h, 60 ppt PFNA in

Macro, trimethyl

Gel, trimethyl

Macro, TBA 

Gel, tributyl

15.06.202430



Case study at fire training site Australia
One of the most successful PFAS water treatment plants

 Training using aqueous fire-fighting foam (AFFF) 
containing per- and poly-fluoroalkyl substances (PFAS) 

 PFAS leached into groundwater

 Discharge criteria for long and short-chain PFAS
to comply with

 Processes: oxidation, pH adjustment, flocculation, solids 
separation, media filtration, ion exchange and adsorption

CharacteristicsContainerized PFAS treatment plant

15.06.202431



PFAS treatment in a fire-fighting facility

PFAS treatment summary 

Lewatit® TP 108 DW reduced most PFAS compounds to non-detect!

 Influent: total PFAS up to 200 ppb

 Effluent targets

 PFOS and PFHxS combined
total less than 0.07 ppb

 PFOA less than 0.56 ppb 

 PFBA to non-detect level up
to 10,000BVs

 20 m3/hour flow rate

 In operation for 12 months and 
treating nearly 14 million gallons
of water

 Deemed one of the most successful 
PFAS water treatment plants in 
Australia

Equalization
Tank

Pretreat GAC MP 62 WS TP 108 DW
QC, Discharge

or Reuse

15.06.202432



Operational Guidelines

 Total suspended solids in the feed < 0.5 ppm

 Pressure drop <150kpa to prevent mechanical stress on 
the resins

 Free chlorine < 0.05 ppm: effective pre-treatment is 
required to prevent irreversible chemical damage to 
the resins

 Presence of other oxidants e.g., ozone, permanganate 
and etc are not tolerable- same as above

 Organic as TOC < 1 ppm: effective pre-treatment is 
required to prevent fouling of the resins and prevent 
poor performance

 Oil & grease are not tolerable- same as above

 Heavy metals: <0.05 ppm

 Specific flow rate: 10-20 BV/hour

 Vessels: 8 ft, 12 ft diameter vessels are typical 

 Cross-sectional linear velocity: > 5 m/hour

 Bed depth: minimum 3 ft

 Backwash: not recommended except startup

 Pretreatments

 High TOC: GAC, Acrylic resin pre-filter

 High PFAS concentration: regenerable resins
as pre-filters

 Configuration

 Lead/lag

Design ConsiderationsRecommended Operational Conditions

15.06.202433



Overview of LANXESS resins and adsorbers for 
drinking water applications

Strong portfolio of Lewatit® ion exchange resins for critical water purification challenges

Ferric hydroxide 
adsorber

Strong base anion resin (SBA)Chelating 
resin

Pollutant

Bayoxide®

E33 / E33 HC
Lewatit®

DW 630
Lewatit®

S 5128
Lewatit®

TP 106
Lewatit® TP 
108 DW

Lewatit®

TP 107
Lewatit®

MonoPlus 
TP 207

■HMHeavy metals

■CrO4
2-Chromium

■NO3
-Nitrate

■PFASPer- and 
polyfluoroalkyl 
substances

■ClO4
-Perchlorate

■NOMNatural organic 
matter

■UO2(SO4)2
2-Uranium

■AsO4
3-Arsenic

Country specific potable water approval certificates can be received as manufacture's declaration.15.06.202434



Please get in contact with us

Dipl.-Ing. Björn Dinges
Technical Marketing Manager
LANXESS Deutschland GmbH 

Mobile: +49 (0)151 74650606

E-mail: Bjoern.dinges@lanxess.com

Marco Dreiner
Area Sales Manager Germany
LANXESS Deutschland GmbH 

Mobile: +49 (0)1622003262

E-mail: marco.dreiner@lanxess.com

Contact details 

15.06.202435





Disclaimer

Health and Safety Information: Appropriate literature has been assembled which provides information concerning the health and safety precautions that must be observed when 
handling the LANXESS products mentioned in this publication. For materials mentioned which are not LANXESS products, appropriate industrial hygiene and other safety precautions 
recommended by their manufacturers should be followed. Before working with any of these products, you must read and become familiar with the available information on their 
hazards, proper use and handling. This cannot be overemphasized. Information is available in several forms, e.g., material safety data sheets, product information and product labels. 
Consult your LANXESS representative in Germany or contact the Regulatory Affairs and Product Safety Department of LANXESS Deutschland GmbH or - for business in the USA -
the LANXESS Corporation Product Safety and Regulatory Affairs Department in Pittsburgh, PA, USA. 

Regulatory Compliance Information: Some of the end uses of the products described in this publication must comply with applicable regulations, such as the FDA, BfR, NSF, 
USDA, and CPSC. If you have any questions on the regulatory status of these products, contact – for business in the USA-, the LANXESS Corporation Regulatory Affairs and Product 
Safety Department in Pittsburgh, PA, USA or for business outside US the Regulatory Affairs and Product Safety Department of LANXESS Deutschland GmbH in Germany. 

The manner, in which you use and the purpose to which you put and utilize our products, technical assistance and information (whether verbal, written or by way of production 
evaluations), including any suggested formulations and recommendations are beyond our control. Therefore, it is imperative that you test our products, technical assistance and 
information to determine to your own satisfaction whether they are suitable for your intended uses and applications. This application-specific analysis must at least include testing to 
determine suitability from a technical as well as health, safety, and environmental standpoint. Such testing has not necessarily been done by us. Unless we otherwise agree in writing, 
all products are sold strictly pursuant to the terms of our standard conditions of sale. All information and technical assistance is given without warranty or guarantee and is subject to 
change without notice. It is expressly understood and agreed that you assume and hereby expressly release us from all liability, in tort, contract or otherwise, incurred in connection 